5823

NOTICES

DEPARTMENT OF
AGRICULTURE

Application Period for Grants Under the Direct
Farm Sales Grant Program; 2011 Project Year

An application period has begun for grants under the
Direct Farm Sales Grant Program (Program) adminis-
tered by the Department of Agriculture (Department),
Bureau of Food Distribution (Bureau). For the 2011
Project Year, the application period is October 12, 2010, to
November 23, 2010. Information about the Program and
application forms can be accessed at the Department web
site at www.agriculture.state.pa.us under the Bureau or
by contacting the Bureau at (800) 468-2433, ask to speak
with Sandy Hopple.

In summary, the Program provides funds to
Commonwealth-based businesses that manage or operate
[...]
NPDES Permit No. PA0038903, Sewage, Sunoco Partners Marketing & Terminals, LP, 1818 Market Street,
Suite 1500, Philadelphia, PA 19103.

This proposed facility is located in East Whiteland Township, Chester County.

Description of Proposed Action/Activity: Approval for the renewal to discharge stormwater to Little Valley Creek via
Outfall 001 in Watershed 3F-Lower Schuylkill River.

NPDES Permit No. PAG040149, Sewage, Mr. & Mrs. Keith Novak, 902 General Howe Drive, West Chester, PA
19382-7106.

This proposed facility is located in Westtown Township, Chester County.

Description of Proposed Action/Activity: Approval for the renewal to discharge to an Unnamed Tributary to Plum Run
in Watershed 3-H.

NPDES Permit No. PA0052230, Sewage, Spring Hill Farm WWTF Association, PO Box 756, Chadds Ford, PA
19317.

This proposed facility is located in Chadds Ford Township, Delaware County.

Description of Proposed Action/Activity: Approval for the renewal to discharge 100,000 gpd of treated sewage to an
Unnamed Tributary to Webb Creek in Watershed 3G.

NPDES Permit No. PA0053244, Sewage, Charles Adcock d.b.a. The Valley Queen, 13 Bennington Place,
Newtown, PA 18940.

This proposed facility is located in Upper Makefield Township, Bucks County.

Description of Proposed Action/Activity: Approval for the renewal to discharge 1,400 gpd of treated sewage to Houghs
Creek in Watershed 2E.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

NPDES Permit No. PA0261556, Sewage, Whispering Hope East, 23A South New Holland Road, Gordenville, PA
17529.

This proposed facility is located in West Earl Township, Lancaster County.
Description of Proposed Action/Activity: Authorization to discharge to the Conestoga River in Watershed 7-J.

NPDES Permit No. PA0261530, Sewage, David W. Ketner, 159 Garland Drive, Carlisle, PA 17013. This proposed
facility is located in North Middleton Township, Cumberland County.

Description of Proposed Action/Activity: Authorization to discharge to Conodoguinet Creek in Watershed 7-B.

PENNSYLVANIA BULLETIN, VOL. 40, NO. 41, OCTOBER 9, 2010



NOTICES 5851

NPDES Permit No. PA0080586 Amendment No. 1, Sewage, Morton Building, Inc., 3370 York Road, Gettysburg,
PA 17325-8258.

This proposed facility is located in Straban Township, Adams County.

Description of Proposed Action/Activity: Authorization to discharge to an unnamed tributary to Swift Run in Watershed
7-F.

NPDES Permit No. PA0026875 Amendment No. 2, Sewage, Borough of Hanover, 44 Frederick Street, Hanover,
PA 17331-3501.

This proposed facility is located in Conewago Township, Adams County.

Description of Proposed Action/Activity: Authorization to discharge to Plum Creek and South Branch Conewago Creek
in Watershed 7-F.

NPDES Permit No. PA0043273, Sewage, Hollidaysburg Borough Sewer Authority, 401 Blair Street, Hol-
lidaysburg, PA 16648-1805.

This proposed facility is located in Frankstown Township, Blair County.

Description of Proposed Action/Activity: Authorization to discharge to Frankstown Branch Juniata River in Watershed
11-A.

Northcentral Regional Office: Regional Water Management Program Manager, 208 W Third Street Suite 101,
Williamsport, PA 17701-6448, Telephone: 570-327-0532.

PA0233901, Industrial Waste, SIC Code 4953, 562200, Somerset Region Water Resources LLC, 4 SR 1006,
Tunkhannock, PA 18657-0002. Facility Name: Tuscarora Township Facility. This proposed facility is located in Tuscarora
Township, Bradford County.

Description of Proposed Activity: Issuance of a new NPDES permit for a new discharge of treated industrial waste and
storm waters.

The receiving stream(s), Susquehanna River, is located in State Water Plan watershed 4-D and is classified for Warm
Water Fishes, aquatic life, water supply and recreation. The discharge is not expected to affect public water supplies.

The proposed effluent limits for Outfall 001 are based on a design flow of 0.5 MGD.

Mass (Ib/day) Concentration (mg/l)

Average Daily Average Daily Instantaneous
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Flow (MGD) Report Report XXX XXX XXX XXX
pH (8.U.) XXX XXX 6.0 XXX XXX 9.0
Specific Conductance
(pmhos/cm) XXX XXX XXX Report Report XXX
BOD5 221 680 XXX 53 163 204
Chemical Oxygen Demand Report Report XXX Report Report XXX
Total Suspended Solids 42 83 XXX 10 20 25
Total Dissolved Solids 2085 4170 XXX 500 1000 1250
Osmotic Pressure (mOs/kg) XXX XXX XXX Report Report XXX
Oil and Grease 63 XXX XXX 15 XXX 30
Ammonia-Nitrogen 104 209 XXX 25 50 63
Acidity, Total (as CaCO3) Report Report XXX Report Report XXX
Alkalinity, Total (as CaCO3) Report Report >Acidity Report Report XXX
Total Aluminum 8.3 17 XXX 2.0 4.0 5.0
Total Arsenic Report Report XXX Report Report XXX
Total Barium 42 83 XXX 10 20 25
Total Beryllium Report Report XXX Report Report XXX
Total Boron Report Report XXX Report Report XXX
Total Cadmium 0.15 0.24 XXX 0.037 0.058 0.093
Total Chromium Report Report XXX Report Report XXX
Total Cobalt Report Report XXX Report Report XXX
Total Copper 1.0 1.6 XXX 0.24 0.38 0.60
Dissolved Iron Report Report XXX Report Report 7.0
Total Iron 13 25 XXX 3.0 6.0 7.5
Total Lead 2.4 3.7 XXX 0.57 0.89 14
Total Lithium Report Report XXX Report Report XXX
Total Manganese 8.3 17 XXX 2.0 4.0 5.0
Total Magnesium Report Report XXX Report Report XXX
Total Calcium Report Report XXX Report Report XXX
Total Mercury Report Report XXX Report Report XXX
Total Molybdenum Report Report XXX Report Report XXX
Total Nickel Report Report XXX Report Report XXX
Total Selenium Report Report XXX Report Report XXX
Total Silver 0.27 0.42 XXX 0.065 0.10 0.16
Total Sodium Report Report XXX Report Report XXX

PENNSYLVANIA BULLETIN, VOL. 40, NO. 41, OCTOBER 9, 2010



5852 NOTICES

Mass (1b/day) Concentration (mg/l)

Average Daily Average Daily Instantaneous
Parameters Monthly Maximum Minimum Monthly Maximum Maximum
Total Strontium 42 83 XXX 10 20 25
Sulfate 1043 2085 XXX 250 500 625
Total Zinc 1.8 2.1 XXX 0.420 0.497 1.05
0-Cresol 2.3 8.0 XXX 0.561 1.92 2.4
2,4,6-Trichlorophenol 0.44 0.65 XXX 0.106 0.155 0.265
Phenol 4.5 15 XXX 1.08 3.65 4.6
Acetone 33 126 XXX 7.97 30.2 37.8
Acetophenone 0.23 0.48 XXX 0.056 0.114 0.14
Ethylbenzene Report Report XXX Report Report XXX
Benzene 4.2 6.7 XXX 1.0 1.6 2.5
Chloride 1043 2085 XXX 250 500 625
Bromide Report Report XXX Report Report XXX
2-Butanone 7.7 20 XXX 1.85 4.81 6.0
Ethylene Glycol Report Report XXX Report Report XXX
MBAS Report Report XXX Report Report XXX
p-Cresol 0.85 2.9 XXX 0.205 0.698 0.87
Pyridine 0.76 1.5 XXX 0.182 0.370 0.46
Toluene Report Report XXX Report Report XXX
Total Xylenes Report Report XXX Report Report XXX
Hardness, Total (as CaCO3) Report Report XXX Report Report XXX
Gross Alpha (pCi/L) XXX XXX XXX Report Report XXX
Radium 226/228,
Total (pCi/L) XXX XXX XXX Report Report XXX

The proposed monitoring requirements and, where appropriate, effluent limits for implementation of the Chesapeake
Bay Tributary Strategy are as follows for Outfall 001.

Mass (1b/day) Concentration (mg/l)
Monthly
Parameters Monthly Annual** Minimum Average Maximum
Ammonia—N Report Report Report
Kjeldahl—N Report Report
Total Nitrogen Report Report Report
Total Phosphorus Report Report Report
Net Total Nitrogen* Report 0
Net Total Phosphorus* Report 0

* This permit contains conditions which authorize the permittee to apply nutrient reduction credits to meet the Net
Total Nitrogen and the Net Total Phosphorus effluent mass limits, under the Department’s Trading of Nutrients and
Sediment Reduction Credits Policy and Guidelines (Document #392-0900-001, December 30, 2006). The condition includes
the requirement to report the application of these credits in Supplemental Discharge Monitoring Reports (DMRs)
submitted to the Department. The compliance date for Net Total Nitrogen and Net Total Phosphorus will begin on the
first full water year (November 1 through October 31).

** The reporting requirements for annual loads will be required to be reported on the Supplemental DMR—Annual
Nutrient Summary for each water year.

In addition, the permit contains the following major special conditions:

I. CHESAPEAKE BAY NUTRIENT REQUIREMENTS

II. OTHER REQUIREMENTS

A. The right to require operation and/or construction changes, when necessary, to produce an acceptable discharge
B. Requires proper disposal of sludge

III. RECEIPT OF RESIDUAL WASTE

You may make an appointment to review the DEP files on this case by calling the File Review Coordinator at
570-327-3693.

The EPA Waiver is not in effect.
III. WQM Industrial Waste and Sewerage Actions under The Clean Streams Law (35 P. S. §§ 691.1—691.1001)

Northeast Region: Water Management Program Manager, 2 Public Square, Wilkes Barre, PA 18711-0790
WQM Permit No. 1310401, Sewerage, Borough of Palmerton, 443 Delaware Avenue, Palmerton, PA 18071-1908.
This proposed facility is located in Palmerton Borough, Carbon County.

Description of Proposed Action/Activity: Issuance of Water Quality Management Permit for construction of an upgrade
to the existing 0.75 MGD wastewater treatment plant, including: influent flow monitoring, raw sewage pumps and
controls, sequencing batch reactors, equalization tanks, ultraviolet disinfection, cascade aeration and a Cannibal solids
reduction system.

PENNSYLVANIA BULLETIN, VOL. 40, NO. 41, OCTOBER 9, 2010



NOTICES 5853

WQM Permit No. 6410401, Sewerage, Big Bear Property Owners Association, Inc., 202 Henderson Court,
Matawan, NJ 07747.

This proposed facility is located in Paupack Township, Wayne County.

Description of Proposed Action/Activity: Issuance of Water Quality Management Permit for the construction of a new
sewage treatment system which will include pretreatment tanks, effluent filters, aerobic secondary treatment by means of
a recirculating sand filter, flow equalization, and final disposal to a drip irrigation system.

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Phone:
717-705-4707.

WQM Permit No. 2209401, Amendment #2, Sewage, Gratz Borough Municipal Authority, 125 North Center
Street, Gratz, PA 17030.

This proposed facility is located in Gratz Borough, Dauphin County.

Description of Proposed Action/Activity: Permit approval for the modifications and operation of sewerage facilities
consisting of: Eliminate proposed new aerobic digesters and associated blowers; upgrade sludge transfer pumps from 93
GPM@36 TDH to 100 GPM@36 TDH; and retain existing two digesters for sludge processing.

WQM Permit No. 0610201, Industrial Waste, Reading Area Water Authority, 815 Washington Street, Reading, PA
19601-3658.

This proposed facility is located in Ontelaunee Township, Berks County.

Description of Proposed Action/Activity: Permit approval for the construction/modification of industrial waste facilities
consisting of: enlarged decant wet well with submersible pumps, mix tank, clarifier thickener, effluent meter pit with
effluent meter, and chemical feed building along with piping and other appurtenances.

WQM Permit No. 5010401, Sewage, Millerstown Borough Council, c/o Borough Manager, 44 North High Street,
Millerstown, PA 17062.

This proposed facility is located in Millerstown Borough, Perry County.

Description of Proposed Action/Activity: Permit approval for the construction/operation of sewerage facilities consisting
of: upgrade of the Millerstown Pump Station (Spring Street and Locust Alley) and construction of two Continuous
Sequencing Batch Reactors (CSBR), UV disinfection, and conversion of existing extended aeration tank to aerobic
digester.

WQM Permit No. 3610403, Sewage, Whispering Hope East, 23A South New Holland Road, Gordenville, PA 17529.
This proposed facility is located in West Earl Township, Lancaster County.

Description of Proposed Action/Activity: Permit approval for the construction / operation of sewage facilities consisting
of septic tank and aerobic treatment plant with tablet chlorination, chlorine contact tank, and tablet dechlorination, and
outfall to Conestoga Creek.

WQM Permit No. 2110404, Sewage, David W. Ketner, 159 Garland Drive, Carlisle, PA 17013.
This proposed facility is located in North Middleton Township, Cumberland County.

Description of Proposed Action/Activity: Permit approval for the construction / operation of sewage facilities consisting
of a SFTF with septic tank, peat filter, tablet chlorinator, chlorine contact tank and outfall.

WQM Permit No. 6710404, Sewage, Morton Building, Inc., 3370 York Road, Gettysburg, PA 17325-8258.
This proposed facility is located in Straban Township, Adams County.

Description of Proposed Action/Activity: Permit approval for the construction of sewage facilities consisting of a
prepackaged Dutchland aeration system with an equalization tank, aeration tank, clarifier, sludge holding tank, chlorine
contact tank and an effluent pump station.

Northcentral Region: Water Management Program Manager, 208 West Third Street, Williamsport, PA 17701

WQM Permit No. 5510401, Sewerage 4952, Penns Creek Municipal Authority, PO Box 148, Penns Creek, PA
0148.

This facility is located in Center Township, Snyder County.

Description of Proposed Action/Activity: The applicant is approved for improvements to the existing Wastewater
Treatment Plant to increase the performance of the facility. The upgrades will convert the WWTP from a lagoon system to
an activated sludge process. No increases will be made to the capacity of the plant.

Southwest Region: Water Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745

WQM Permit No. 5609002, CAFO, Hillcrest Saylor Dairy Farms, LLC, 3684 Kingwood Road, Rockwood, PA 15557
This proposed facility is located in Middle Creek Township, Somerset County

Description of Proposed Action/Activity: Permit issuance for the construction and operation of a manure storage facility.

WQM Permit No. 467S021-A5, Sewerage, Masontown Municipal Authority, 2 Court Avenue, Masontown, PA
15461-1841

This existing facility is located in Masontown Borough, Fayette County
Description of Proposed Action/Activity: Permit amendment issuance.

PENNSYLVANIA BULLETIN, VOL. 40, NO. 41, OCTOBER 9, 2010



5854

WQM Permit No. 0210404, Sewerage, Municipality of Penn Hills, 12245 Frankstown Road, Penn Hills, PA

15235-3494

This proposed facility is located in Penn Hills Township, Allegheny County

Description of Proposed Action/Activity: Permit issuance for the construction and operation of sanitary sewers.

Northwest Region: Water Management Program Manager, 230 Chestnut Street, Meadville, PA 16335-3481.
WQM Permit No. WQG018771, Sewerage, Tomilyn Miller, P. O. Box 834, Greenville, PA 16125

This proposed/existing facility is located in West Salem Township, Mercer County.

Description of Proposed Action/Activity: A Single Residence Small Flow Treatment Facility.

IV. NPDES Stormwater Discharges from Municipal Separate Storm Sewer Ssytems (MS4) Permit Actions

V. NPDES Waiver Stormwater Discharges from Municipal Separate Storm Sewer Systems (MS4) Actions

VI. NPDES Discharges of Stormwater Associated with Construction Activities Individual Permit Actions

Northeast Region: Watershed Management Program Manager, 2 Public Square, Wilkes Barre, PA 18711-0790

NPDES
Permit No.

PA1024809009

PA1023910007

Applicant Name &
Address

UGI Development Co.
1 Meridian Blvd
Suite 2C01

Wyomissing, PA 19610
Air Products Chemicals, Inc.

7201 Hamilton Blvd.

Allentown, PA 18195-1501

Municipality
Northampton

Upper Macungie Twp

Receiving
Water/ Use

Unnamed Tributary to
Bushkill Creek
(HQ-CWF, MF)

Iron Run
(HQ-CWF, MF)
Little Lehigh Creek
(HQ-CWF, MF)

Southcentral Region: Water Management Program Manager, 909 Elmerton Avenue, Harrisburg, PA 17110. Telephone

717-705-4707.

NPDES
Permit No.

PAI033609002

Applicant Name &
Address

Paul Lantz Builders
140 Stubel Road
Strasburg, PA 17579

Municipality
Bart Township

Receiving
Water/ Use

West Branch Octoraro
Creek/HQ-CWF-MF

Southwest Region: Watershed Management Program Manager, 400 Waterfront Drive, Pittsburgh, PA 15222-4745.